
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 
• Alternative Language (Spanish) 

4. Application materials  

5. Draft permit 

6. Technical summary or fact sheet 
 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un 
[...]
46.  By my signature below, I cerƟfy, to the best of my knowledge, that the informaƟon provided in this form is true and complete, and that I have signature authority 
to submit this form on behalf of the enƟty specified in SecƟon II, Field 6 and/or as required for the updates to the ID numbers idenƟfied in field 39.  

 

 

 Dam Safety  Districts   Edwards Aquifer   Emissions Inventory Air  Industrial Hazardous Waste 

                               

 Municipal Solid Waste  
 New Source 

Review Air  
 OSSF   Petroleum Storage Tank   PWS 

                                

 Sludge  Storm Water  Title V Air   Tires  Used Oil 

                                 

 Voluntary Cleanup   Wastewater    Wastewater Agriculture   Water Rights  Other:       

      RN102844180                      

40. Name: Megan Henderson 41. Title:  City Manager 

42. Telephone Number 43. Ext./Code 44. Fax Number 45. E-Mail Address 

( 254 ) 582-3271         ( 254 ) 582-0112      mhenderson@hillsborotx.org 

Company: City of Hillsboro Job Title: City Manager 

Name (In Print): Megan Henderson Phone: ( 254 ) 582- 3271 

Signature:  Date:       



 
 
 
 
 
 

ATTACHMENT B 
 

PLAIN LANGUAGE SUMMARY  
(TCEQ FORM 20972) 

 
 

 

 

  



TCEQ-20972 (08/31/2023)  Page 1 of 4 
Wastewater Individual Permit Application, Plain Language Template 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

PLAIN LANGUAGE SUMMARY FOR TPDES OR 
TLAP PERMIT APPLICATIONS 

Plain Language Summary Template and Instructions for Texas 
Pollutant Discharge Elimination System (TPDES) and Texas 
Land Application (TLAP) Permit Applications 
 
Applicants should use this template to develop a plain language summary as required by 
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may 
modify the template as necessary to accurately describe their facility as long as the summary 
includes the following information: (1) the function of the proposed plant or facility; (2) the 
expected output of the proposed plant or facility; (3) the expected pollutants that may be 
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control 
those pollutants, so that the proposed plant will not have an adverse impact on human health 
or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements.  
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
DOMESTIC WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

The City of Hillsboro ((CN600514228)) operates the City of Hillsboro Wastewater Treatment 
Plant (RN102844180), a wastewater treatment facility. The facility is located at 600 Parham 
Street, in Hillsboro, Hill County, Texas 76645. This application is for the renewal to discharge 
an annual average flow of 1,810,000 gallons per day (1.81 MGD) of treated domestic 
wastewater via Outfall 001..  

Discharges from the facility are expected to contain five-day carbonaceous biochemical 
oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N) and 
Escherichia coli. Domestic wastewater is treated by an activated sludge process with 
nitrification and denitrification in an Oxidation Ditch. 
 
  



TCEQ-20972 (08/31/2023)  Page 2 of 4 
Wastewater Individual Permit Application, Plain Language Template 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
La Ciudad de Hillsboro ((CN600514228)) opera la Planta de Tratamiento de Aquas Residuales 
de la Ciudad de Hillsboro (RN102844180), una instalación de tratamiento de aguas residuales. 
La instalación está ubicada en 600 Parham Street, en Hillsboro, Condado de Hill, Texas 76645. 
Esta solicitud es para la renovación para descargar un flujo prmedio anual de 1,810,000 
galones por día (1.81 MGD) de aguas rediduales domésticas tratadas a través del Emisario 
001..Este permiso no autorizará una descarga de contaminantes en el agua en el estado. 

 

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
carbonoso (CBOD5) de cinco días, sólidos suspendidos totals (SST), nitrógeno ammoniacal 
(NH3-N) y Escherichia coli. Las aguas residuals domésticas . estará tratado por un proceso de 
lodos activados con nitrificación en Zanja de Oxidación. 
  



 
 
 
 
 
 

ATTACHMENT C 
 

USGS TOPOGRAPHIC MAP  
 

 

 

  







 
 
 
 
 
 

ATTACHMENT D 
 

SUPPLEMENTAL PERMIT INFORMATION 

FORM 
 

 

 

  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Hillsboro 

Permit No. WQ00 10630001 EPA ID No. TX 0023108 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
600 Parham Street, Adjacent to George Street, approximately 700 feet southwest of the 
intersection of Parham Street and George Street in Hillsboro, Hill County, Texas. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Ms. 

First and Last Name: Megan Henderson 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: City Manager 

Mailing Address: P.O. Box 568, 214 East Street 

City, State, Zip Code: Hillsboro, X  76645 

Phone No.: 254-582-3271 Ext.: Click here to enter text. Fax No.: 254-582-0112 

E-mail Address: mhenderson@hillsborotx.org 

2. List the county in which the facility is located: Hill 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To and Unnamed drainage ditch, thence to Little Hackberry Creek; thence to Hackberry 
Creek; thence to Aquilla Reservoir in Segment No. 1254 of the Brazos River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
N/A 

2. Describe existing disturbances, vegetation, and land use:  
Existing wastewater treatment plant site 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 







 
 
 
 
 
 

ATTACHMENT E 
 

FLOW DIAGRAM 
 

 

 

  



Inlet
Box

Fine
Screen

Grit
Removal

Oxidation Ditch

Clarifier
Splitter Box

Clarifier

Clarifier

Oxidation Ditch

Oxidation Ditch

Equalization
Basins

Dechlorination Chlorine
ContactDischarge

8"

18"

15"

WWTP SCHEMATIC FLOW DIAGRAM
EXISTING FACILITY 1.81 MGD

HILLSBORO, TEXAS

Sludge
Pump

Sludge
Splitter

Aerated
Sludge
Basin

Belt
Press

Sludge Cake
to Landfill

Influent
Splitter

Legend
Raw Wastewater Flow
Mixed Liquer Flow
Sludge Flow
Treated Wastewater Flow

Disk/Sand
Filter

Pump
Station



 
 
 
 
 
 

ATTACHMENT F 
 

SITE PLAN 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Site Plan

LEGEND
RAW WASTEWATER LINES
RETURN SLUDGE LINES
MIXED LIQUOR LINES
CLEAN WATER LINES

EFFLUENT
DISCHARGE

H-FLUME

MASTER
CONTROL
CENTER

GENERATOR

SLUDGE
DRYING

BED PUMP

SLUDGE
DRYING BEDS

EMERGENCY
HOLDING

BASIN

DECHLORINATION
CONTACT
CHAMBER CHLORINATION

CONTACT BASIN

RETURN
SLUDGE

SPLITTER
BOX

BELT PRESS
RETURN &

HOLDING BASIN
RETURN PUMP

STATION

BELT PRESS

CAVITY &
SUMP PUMPS

AERATED
SLUDGE
HOLDING

BASIN

SLUDGE
RETURN

PUMP

CLARIFIER

CLARIFIER
CLARIFIER

CLARIFIER

CLARIFIER

SPLITTER
BOX

OXIDATION
DITCH

OXIDATION
DITCH

INFLUENT
SPLITTER BOX

BAR
SCREENS

OXIDATION
DITCH

CLARIFIER

SLUDGE
RETURN PUMP

SPLITTER
BOX

PARSHALL
FLUMES

DEGRITTERS

EMERGENCY
HOLDING

BASIN



 
 
 
 
 

ATTACHMENT G 
 

ANALYTICAL REPORTS 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page 1 of 7 Bio Chem Lab, Inc.

Form.28.Rev.3-2016

BIO CHEM LAB, INC.            PHONE: 254.829.8001      FAX: 254.829.8013

4751 TOKIO RD .WEST, TX 76691                                         ANALYTICAL REPORT

CLIENT IDENTIFICATION INFORMATION:

CITY OF HILLSBORO REPORT ID:

PO BOX 568 LAB CONTACT: 

HILLSBORO, TX  76645  REPORT DATE:

CLIENT CONTACT:  TERRY DIETERICH

FIELD DATA / SAMPLE DESCRIPTION

Collection Point EFFLUENT

Date/ Time Collected 3.12.24 / 10:00

Date/ Time received by Lab 3.12.24 / 14:00

Laboratory Sample ID 6221-24

Sampling Description/Procedure BCL.SOP.119

Sample Type Grab

Sample Matrix Aqueous-NPW

Collector GF

pH, SU SM 4500-H+B 6.8

Dissolved Oxygen, mg/L SM 4500 O G 6.1

Temperature, C 21.2

Date / Time Analyzed (Field Analysis) 3.12.24 / 10:00

Analyst Initials GF

PARAMETER / UNIT / METHOD
CBOD5, mg/L SM 5210 B 3.

Reporting Limit, mg/L 2.

Dilution Factor 1

Date / Time Analyzed 3.13.24 / 10:30

Analyst Initials LD

TSS, mg/L SM 2540 D 11.

Reporting Limit, mg/L 2.

Dilution Factor 1

Date / Time Analyzed 3.13.24 / 09:20

Analyst Initials MH

Sulfate, mg/L EPA 300.0 129.

Reporting Limit, mg/L 5.00

Dilution Factor 10

Date / Time Analyzed 3.13.24 / 16:11

Analyst Initials AJ

Chloride, mg/L EPA 300.0 71.9

Reporting Limit, mg/L 5.00

Dilution Factor 10

Date / Time Analyzed 3.13.24 / 16:11

Analyst Initials AJ

TDS, mg/L SM 2540 C Q  470.

Reporting Limit, mg/L 20.

Dilution Factor 1

Date / Time Analyzed 3.18.24 / 09:30

Analyst Initials ARJ

Electrical Conductivity,  mmhos @ 25°C SM 2510 B 763.

Reporting Limit,  mmhos @ 25°C 10.

Dilution Factor 4

Date Analyzed 3.22.24 / 11:50

Analyst Initials ARJ / JLJ

Total Alkalinity, mg/L SM 2320 B 133.

Reporting Limit, mg/L 10.0

Dilution Factor 1

Date / Time Analyzed 3.22.24 / 08:30

Analyst Initials ARJ

NO3N, mg/L (NITRATE-N) EPA 300.0 2.75

Reporting Limit, mg/L 0.10

Dilution Factor 10

Date / Time Analyzed 3.13.24 / 16:11

Analyst Initials AJ

MARCH 2024 - HILLSBORO

HIL- 061124

SHAY OCHOA

6.11.24

PERMIT RENEWAL



Page 2 of 7 Bio Chem Lab, Inc.

Form.28.Rev.3-2016

BIO CHEM LAB, INC.            PHONE: 254.829.8001      FAX: 254.829.8013

4751 TOKIO RD .WEST, TX 76691                                         ANALYTICAL REPORT

CLIENT IDENTIFICATION INFORMATION:

CITY OF HILLSBORO REPORT ID:

PO BOX 568 LAB CONTACT: 

HILLSBORO, TX  76645  REPORT DATE:

CLIENT CONTACT:  TERRY DIETERICH

FIELD DATA / SAMPLE DESCRIPTION

Collection Point EFFLUENT

Date/ Time Collected 3.12.24 / 10:00

Date/ Time received by Lab 3.12.24 / 14:00

Laboratory Sample ID 6221-24

Sampling Description/Procedure BCL.SOP.119

Sample Type Grab

Sample Matrix Aqueous-NPW

Collector GF

PARAMETER / UNIT / METHOD
NH3N, mg/L SM 4500 NH3 B, D 2.23

Reporting Limit, mg/L 0.10

Dilution Factor 1

Date / Time Analyzed 3.18.24 / 20:40

Analyst Initials SV

TKN, mg/L SM4500 Norg B 5.00

Reporting Limit, mg/L 1.00

Dilution Factor 2

Date / Time Analyzed 3.18.24 / 18:40

Analyst Initials SV

Total Phosphorus,  mg/L SM 4500 P B.5, E L

Reporting Limit, mg/L 0.40

Dilution Factor 5

Date / Time Analyzed  

Analyst Initials  

E. coli MPN /100ml SM 9223 B 125.

Reporting Limit, CFU/100ml 1.

Dilution Factor 1

Date / Time Analyzed 3.12.24 / 16:10

Analyst Initials MH

Oil and Grease, mg/L EPA 1664 A < 5.0

Reporting Limit, mg/L 5.0

Dilution Factor 1

Date / Time Analyzed 3.18.24 / 10:00

Analyst Initials CD

Hexavalent Chromium, mg/L   SM 3500 Cr-B < 0.003

Reporting Limit, mg/L 0.003

Dilution Factor 1

Date / Time Analyzed 3.14.24 / 15:30

Analyst Initials LD

Trivalent  Chromium, mg/L Calc. < 0.0005

TOTAL METALS ANALYSIS:

PARAMETER METHOD
REPORTING 

LIMIT
DILUTION FACTOR RESULT (mg/L)

DATE/TIME 

ANALYZED
ANALYST QUALIFIER

Aluminum EPA-200.8 0.0050 1 0.0892 3.16.24 / 02:58 JLJ

Antimony EPA-200.8 0.0005 1 0.0009 3.16.24 / 02:58 JLJ

Arsenic EPA-200.8 0.0005 1 0.0010 6.7.24 / 02:41 JLJ

Barium EPA-200.8 0.0005 1 0.0489 6.7.24 / 02:41 JLJ